
 

Industrial Water 
Compendium
A Guide for Decision Makers  
in Industrial Wastewater Management  
in India and the MENA Region 



2 | Table of contents

Table of contents

Preface BMU   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 4
Preface GWP   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 5
List of abbreviations   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 6
Abstract   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 8

1. Oil and gas extraction . . . . . . . . . . . . . . . . . . . .14
Country-specific information  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 15
[...]
ering saleable oil. Similarly, in regions where water 
is scarce, the treatment and reuse of wastewater 
can provide both an environmental and economic 
benefit [23]. Prior to this, wastewater flows should be 
analysed with regard to the pollutants they contain; 
risks to human health, soils, groundwater and plants 
should be factored in; and appropriate requirements 
and metrics should be defined.

Parameter Concentration Unit

Conductivity 4,200–58,600 µS/cm

pH 4.3–10 -

Total organic carbon 0–1,500 mg/l(TOC)

Solids 1.2–10,623 mg/l

Oil and grease 2–565 mg/l

Ammoniacal nitrogen 10–300 mg/l

Chloride 80–200,000 mg/l

Sulphate <2–1,650 mg/l

Table 1: Typical quality parameters of reservoir water 
from petroleum production [26]

Wastewater streams 
and characteristics
Reservoir water
Reservoir water is water stored in geological forma-
tions that comes to the surface via production 
wells. The water contains – and can even be satu-
rated with – a variety of residues from the geolog-

ical formation in 
which it is stored, 
including liquid or 
gaseous hydro-
carbons and other 
organic substances 
(e.g. benzene, 
toluene, ethyl-
benzene, xylene, 
naphthalene or 
phenol) either in 
dissolved form or 
floating as free oil. 
The reservoir water 
also contains heavy 
metals and other 
inorganic residues – 
some of which are 
naturally radioac-
tive – which selec-
tively accumulate in 
the water depending 
on the geological 

formation involved (e.g. uranium, radium, radon, 
lead, arsenic, cadmium and sulphides). Due to its long 
storage time within deep rock strata, the emerging 
water may have high temperatures (up to 150°C) and 
may also be contaminated with production chem-
icals (e.g. corrosion inhibitors, emulsion breakers, 
biocides) after passing through the borehole [22, 24] .

In most cases, reservoir water constitutes 
the largest waste stream in oil and gas production, 
and the proportion of water extracted increases with 
the age of the well. The contaminants necessitate 
careful handling and thorough treatment prior to 
disposal (Table 1). Nowadays, it is recommended that 
reservoir water be reused after appropriate treat-
ment, for example as floodwater, in order to protect 
the environment and to save water resources. Alter-
natively, the waste stream can be deposited in sink 
holes or discharged into the environment as waste-
water. The best technique available is to treat reser-
voir water using physico-chemical processes until it is 
environmentally safe [25]. To meet acceptable quality 
standards for discharge to surface waters, the water 
would have a maximum hydrogen carbon content of 
10 mg/l, to give one example (Figure 2).



 

18 | 1. Oil and gas extraction

Flowback water
Flowback water is the water-based fracking fluid used 
in fracking that comes back to the surface through 
the well after operations have been completed. 
The amount of flowback water is equivalent to 
approximately 10–30% of the amount of fracking 
fluid used and will also depend on the number 
of fracking phases executed and the reservoir 
conditions. Flowback water contains a variety of 
substances, including the chemical additives of 
the fracking fluid and the contaminants absorbed in 
the well. Fracking fluid may contain sand, corrosion 
inhibitors, acids, biocides, lubricants or surfactants, 
among other things. Frequently found relevant 
geogenic contaminants from the borehole include 
aromatic hydrocarbons (e.g. benzene, toluene, ethyl-
benzene, xylene), particulate-bound substances of 
increased natural radioactivity and volatile mercury 
compounds [22, 30] .

The main disposal methods for flowback water 
are disposal in injection wells or reuse for secondary 
or tertiary extraction activities. After appropriate 
treatment, it may also be possible to dispose of it 
into the environment. Some contaminants can pose 
a technical challenge in both reuse and wastewater 
treatment. For example, polymer gels, solids or 
precipitates can clog filters, fixed beds and other 
plant components.

Floodwater
Flood water is used firstly to carry out hydrostatic 
impermeability and pressure resistance tests of 
the plants. Secondly, flooding with water is carried 
out in order to clean boreholes and thereby stim-
ulate the flow of oil. Chemical additives such as 
corrosion inhibitors, biocides, oxygen binders, 
acids and, if necessary, tracers are usually added 
to stabilise the flood water. In addition, the waste-

Acceptable 
water quality

Total  
hydrocarbons 

10 mg/l

Phenols 
0,5 mg/l

pH 6–9

Sulphides 
1 mg/l

Biochemical oxygen demand  
after 5 days (BOD5) 

25 mg/l
Total  

heavy metals 
5 mg/l

Chemical oxygen  
demand (COD) 
30–125 mg/l

Solids 
5–35 mg/l

Chlorides  
600 mg/l average

1200 mg/l maximum

Figure 2: Acceptable water quality for discharge of treated reservoir water to surface waters [27, 28, 29]



1. Oil and gas extraction | 19

water produced after its use is contaminated with 
substances from the well, such as oils, greases and 
other hydrocarbons (e.g. benzene, toluene, ethyl-
benzene, xylene) as well as solids, iron and often 
chlorine [22]. The best available technique today 
involves reuse of the floodwater, if necessary after 
treatment on site or by third parties. If it needs to 
be disposed of, physico-chemical cleaning along 
with subsequent quality control will need to be 
carried out [25] .

Treatment 
processes
Process selection and stages
The choice of wastewater treatment processes 
depends on its composition, on the specific local 
geological conditions involved and, if applicable, on 
the intended reuse or further use of water streams. 
Usually, the first step consists of pre-treatment 
using physical and chemical separation processes. 
These include coarse filtration with screens, filters 
or fixed-bed filters, or sedimentation in combination 
with electrical or chemical coagulation to remove 
suspended solids.

Further treatment by means of biological 
processes is normally difficult to carry out due to 
the organic matter in the wastewater, which does 
not degrade easily. Instead, multiple stages involving 
more advanced physical and chemical processes are 
used to perform the following separation tasks [31]:
• Further removal of suspended solids
• Coarse and fine separation of dispersed and undis-

solved oils and fats
• Separation of other dissolved hydrocarbons in 

the low concentration range
• Removal of dissolved heavy metals

If a wastewater stream is to be reused or recycled 
after treatment – for example as floodwater or 
a component of fracking fluid – the choice of process 
must meet higher quality criteria. In most cases, 
desalination must at least be included as an addi-
tional step.

Further treatment
To separate solids and oils, subsequent treatment 
mainly involves physical separation processes, which 
exploit the difference in density of the different 
phases. The separation of fine suspended particles 
can be aided by the dosing of flocculants, while 
demulsifiers can be dosed to separate dispersed 
oils. Specifically, the following technologies can be 
considered [25, 32]:
• Gravity separators
• Hydrocyclones
• Skimmers
• Centrifuges
• Gas flotation

Following phase separation, the wastewater still 
contains organic and inorganic contaminants in 
dissolved form, usually hydrocarbons and heavy 
metals. In most cases, these are removed from 
the wastewater by chemical separation processes 
but, depending on the application, special filtration 
processes or thermal processes may also be used. 
The most common basic operations are [25]:
• Membrane filtration
• Adsorption
• Polymer extraction
• Steam stripping

Reuse
Wastewater that is to be reused in oil and gas 
production usually requires additional desalina-
tion [33]. Both cations (e.g. sodium, calcium, magne-
sium, potassium) and anions (e.g. chloride, nitrate, 
sulphate) are removed in this context. Typically, 
the following processes are used:
• Ion exchange
• Membrane process
• Distillation 



20 | 1. Oil and gas extraction

CASE STUDY: Petroleum refinery wastewater treatment in Shandong Province, China

Industrial membrane bioreactor (MBR) 
modules

Background
Crude-oil refining is a major industry worldwide, 
including in India and North Africa. Biological treat-
ment of wastewater from petroleum refineries often 
involves problems in meeting prescribed effluent 
levels due to the complex composition of the waste-
water and its relatively high oil content. One of 
the challenges that arise in this context is the some-
times poor settling behaviour of the activated sludge 
in the final sedimentation stage of biological treat-
ment and the formation of floating sludge, which 
cannot be contained in the final sedimentation stage. 
For this reason, technologies that offer a high degree 
of operational reliability are used in wastewater 
treatment in this area. In the project in Shandong 
Province / China, membrane bioreactor technology 
(MBR) was therefore selected for the treatment of 
the wastewater.

Parameter Feed Discharge Required

COD [mg/l] 700 ≤ 60 ≤ 70

BOD [mg/l] 200 ≤ 15 ≤ 20

Total nitrogen [mg/l] 100 8 ≤ 15

Total phosphorus [mg/l] 3 0 ≤ 1

TSS [mg/l] 230 ≤ 10 ≤ 10

Oil [mg/l] 25 0 ≤ 5

Turbidity (NTU) - ≤ 0.5 ≤ 1

Table 1: Feed and discharge parameters

Special challenge/problem
The wastewater to be treated originates from 
the refining of crude oil and, in addition to high COD 
and BOD values, has a high oil and solvent content. 
To comply with the legally prescribed effluent values 
(Tab. 1) after wastewater treatment, an appropriate 
process control system was selected. Solvents, oils 
and the tar substances present in crude oil, in partic-
ular, can cause problems in plant operation. Reliable 
BOD and COD degradation can only be achieved in 
the biological stage if these substances are sepa-
rated in advance. Furthermore, attention must be 
paid to ensuring that, even if the sludge has poor 
sedimentation properties in the biological stage and 
floating sludge is formed, there is no possibility of an 
increased solids content and therefore increased COD 
and BOD values in the effluent from the wastewater 
treatment plant. This aspect in particular makes 

a membrane-supported 
hybrid process ideal for 
achieving the lowest possible 
solids concentrations in 
the effluent from the biolog-
ical stage.

Solution
In response to unsatisfac-
tory performance levels, 
a petroleum refinery waste-
water treatment plant in 
Shandong Province, China, 
was refitted with an MBR 
solution including MICRODYN 
BIO-CEL® XL modules. In 
the wastewater treatment 
plant, 14 BIO-CEL XL modules 
were deployed, providing 
a total membrane area of 



1. Oil and gas extraction | 21

Figure 1: Submerged membrane modules after installation (left) and in operation (right)

26,880 m². The modules are arranged in two sepa-
rate filtration lines in a single basin. The maximum 
and average flow rates are 13,500 and 9,600 m³/day, 
respectively. The treatment system processes also 
include: 
• Oil separator
• CAF (cavitation air flotation) treatment 
• DAF (dissolved air flotation) treatment 
• Equalisation tank 
• Anoxic primary tank
• Sedimentation tank 
• Secondary anoxic tank 
• Filtration tank (MBR) 

Results
The results of this MBR system summarised in 
Tab. 1 demonstrate that MICRODYN BIO-CEL® 
XL modules can successfully treat wastewater 

from petroleum refineries and consistently meet 
the environmental authorisation requirements for 
wastewater. As shown in Tab. 1, the MBR system 
fulfilled the TSS wastewater requirement of 10 mg/l. 
The COD, BOD, total nitrogen, total phosphorus, oil 
and turbidity levels were drastically reduced and 
surpassed the client’s wastewater requirements. 
The membrane filtration system is monitored by 
continuously measuring flow, transmembrane pres-
sure and turbidity.

Contribution of the technology provided
The installation of an MBR system enables stable 
operation with almost complete separation of solids 
even under challenging conditions (e.g. floating 
sludge). The self-supporting MICRODYN modules 
used here offer a very high packing density and 
comparatively energy-efficient operation. 



22 | 2. Chemical industry

2 CHEMICAL 

INDUSTRY



2. Chemical industry | 23

Country-specific 
information
India
The chemical industry, one of India’s oldest economic 
sectors, makes a significant contribution to the coun-
try’s economic development. Most of the chemical 
manufacturing companies are based in Gujarat, 
followed by Maharashtra and other less significant 
regions. The government supports this important 
pillar of the economy by allowing 100% foreign direct 
investment and licence-free production of most 
chemical products (except hazardous substances). In 
the last national five-year plan (2012–2017), a budget 
of the equivalent of USD 83 million was allocated, 
in addition to a wide range of support measures, 

to improve the environmental performance of 
the industry. The industry is expected to grow at 
an estimated rate of 13–14% for 2020–2025, with 
petrochemicals in particular growing by 8–9% [34] . 
The sector includes both national and large inter-
national companies. Some of the major chemical 
producers in India are Aarti Industries, Atul, BASF, 
Evonik, Pidlite Industries, Tata Chemicals and UPL [35] . 

The most important segments of the chemical 
industry in India are [34]:
• Petrochemicals and basic organic chemicals
• Basic inorganic chemicals, especially fertiliser and 

chlor-alkali industries
• Polymers
• Fine chemicals and speciality chemicals, especially 

dyes and pigments
• Pharmaceutical industry



Major sectors and 
contribution to GDP

Egypt

Jordan

India

2.6 % 2.0 %

3.3 %

Figure 1: Major sectors 
and contribution to GDP 
of the chemical industry 
in selected countries in 
2018 [41, 42]

Petrochemicals, chlor-alkali, 
basic chemicals and fine 
chemicals

Nitrogen fertiliser, petro-
chemicals, glass production

Phosphate and potassium 
fertilisers

Tunisia

1.3 %
Phosphate and potassium 
fertilisers

Morocco

3.1 %
Phosphate 
fertiliser

MENA
Within the MENA region, the growth of the chemical 
industry has strongly correlated with the available 
resources; in other words, the processing of oil, gas 
and mineral raw materials has played the most signif-
icant role (Figure 1).

Fertiliser production is the most important and 
fastest growing sector in many MENA countries. Egypt 
produces about 2 million tonnes of fertiliser annually – 
a figure that is increasing – and is the region’s largest 
producer of nitrogen fertiliser (ammonium/urea). 
The market is dominated by local companies such as 
Abu Qir Fertilizers and Alexandria Fertilizers [36]. Other 
relevant industries are petrochemicals and polymer 
production, especially in the industrialised regions 

of Cairo, Alexandria and Helwan. The country is also 
pursuing a 20-year plan to expand its production 
capacities for (poly)ethylene and other olefins [37] .

Other significant resources in the region include 
phosphate and potash minerals. Jordan and Tunisia 
have deposits of these minerals and mainly produce 
phosphorus and potassium fertilisers from them [38] . 
Morocco is home to more than 70% of global 
phosphate reserves; as a result, the processing of 
phosphates into fertilisers and phosphoric acid is by 
some way the largest branch of the chemical industry 
there [39, 40]. The leading companies in the Moroccan 
and Jordanian fertiliser industry are closely linked to 
the respective national governments through part-
nerships or financing models.

24 | 2. Chemical industry



 

2. Chemical industry | 25

Wastewater genera
tion in the industry
The chemical industry incorporates a very wide 
variety of products and production processes. 
The processes used differ depending on 
the sub-sector and product, for example with regard 
to the synthesis method, catalysis and process 
[...]
products and by-products, as well as a variety of 
excipients. Solvents, acids, bases, nitrates, sulphates 
and cyanides are used as auxiliary substances. With 
pH values of 1–11, the chemical and biological oxygen 
demand of these effluents is typically high [67] .

Fermentation
Biotechnological processes involve the propagation, 
cultivation and fermentation of microorganisms such 
as fungi and bacteria. During fermentation, nutri-
ents, inorganic salts and other substances are dosed, 
after which the final products are separated from 
the fermentation broth (for example, by precipitation 
and filtration). Major fermentation products include 
antibiotics, steroids and vitamins. Fermentation 
broths constitute the most important wastewater 
stream from fermentation processes. They contain 
unspent raw materials and nutrients as well as 
the remains of microorganisms. Auxiliary substances 
such as buffers, chelates and disinfectants as well 
as solvents and precipitants such as metal salts and 
halogens can also be found in the wastewater [67] .

Wastewater streams 
and characteristics
Typical contaminants
Pharmaceutical wastewater has a high biological 
and chemical oxygen demand, and contains vola-
tile organic compounds and, in some cases, highly 
active or toxic substances. These include many of 
the starting materials and catalysts used in produc-
tion and, of course, the active pharmaceutical 
ingredients themselves [68] (Figure 1). The occurrence 
of active pharmaceutical ingredients in wastewater 
is problematic firstly because of their high environ-
mental toxicity; secondly, these pollutants play a role 
in the spread of microbial antibiotic resistance. Spent 
solvents (such as benzene, phenol or toluene) are 
another major source of contamination. These are 
used as reaction and cleaning media in production 
processes and are discharged into the wastewater 



via solvent recovery systems. In general, the phar-
maceutical industry is facing a challenge due to 
the great variation in the quantity and characteristics 
of the individual production wastewaters involved, as 
well as the extreme persistence and poor biodegrad-
ability of many contaminants [22, 69] .

Treatment 
processes
Biological cleaning
Wastewater treatment in the pharmaceutical 
industry is traditionally carried out by means of 
biological cleaning processes. The wastewater 
often contains a readily biodegradable organic load. 
However, there are often substances in the waste-
water that have poor biodegradability or can even 
have a toxic effect on the biological agents. This 
is a challenge for numerous biological cleaning 
processes. The biodegradability of a chemical 
compound depends mainly on its stereochemistry, 
toxicity and concentration levels. From an opera-
tional point of view, the suitability of the particular 
microbial strain involved, the degradation conditions 
and the time spent in the biological stage play an 
important role [66] .

Aerobic processes are most commonly used in 
the pharmaceutical industry for wastewater treat-
ment, as they are very robust in operation. Activated 
sludge processes including sedimentation and long 
sludge retention times are often the means of choice, 
although membrane bioreactors are also increasingly 
utilised to achieve a high effluent quality. Aerobic 
processes have proven successful for the degra-
dation of many active pharmaceutical ingredients 
(e.g. ibuprofen, naproxen, bezafibrate and oestro-
gens), but they have their limits, especially with 
sulphonamides (e.g. sulphamethoxazole, clopamide 
and sotalol). Anaerobic processes are less commonly 
used because, on a comparative basis, they are 
susceptible to a number of pharmaceutically active 
substances and disinfectants [67] .

In recent decades, increasing attention has also 
been paid to active pharmaceutical ingredients in 

wastewater. Although these substances occur in 
comparatively low concentrations, they are difficult 
to remove and have a high level of environmental 
toxicity. The removal of these active substances as 
close as possible to their source (i.e., on a decen-
tralised basis within the wastewater stream involved) 
serves the following goals, among others:
• Removal of substances with a toxic effect  

on biology
• Increasing the biodegradability of the water
• Removal of non-biodegradable  

contaminants

Depending on the general conditions and the waste-
water matrix, it may also make sense to further purify 
the wastewater stream following biological cleaning. 
In both cases, the removal of persistent active phar-
maceutical ingredients is achieved by advanced phys-
ico-chemical cleaning processes. The most commonly 
used processes are [67, 69]:
• Coagulation and flocculation
• Precipitation
• Adsorption
• Oxidation
• Membrane filtration

Even though, in many locations, there are still no 
binding limits in place for the discharge of certain 
active pharmaceutical ingredients, advanced purifi-
cation is already widespread in many pharmaceutical 
production plants. One reason for this is that compa-
nies operating globally often set high operational 
quality standards that have to be met regardless of 
local regulations.

The reuse of treated wastewater in the phar-
maceutical industry is only considered, if at all, for 
non-production applications. This is because of 
the very stringent quality standards imposed at an 
international level on the use of pure water streams 
for production and cleaning purposes. Discharge 
into the environment is also problematic due to 
contaminants. In contrast, there is more potential in 
the recovery and reuse of other raw materials, such 
as solvents, acids and individual active ingredients. 
These recovery approaches often rely on the oper-
ation of an efficient and decentralised secondary 
wastewater treatment system [22] .

36 | 3. Pharmaceutical industry



Oxidation
A number of chemical compounds that have poor 
biodegradability and are difficult to remove from 
wastewater by adsorption can be successfully elim-
inated by oxidation processes. Oxidation products 
are formed from the original molecules as a result 
of reaction with oxygen. It is often observed that 
these oxidation products are more easily degradable 
in a subsequent biological stage than the original 
substances. However, it should also be noted that 
the resulting reaction products are not fundamen-
tally harmless and, in some cases, may even be more 
toxic than the original substances.

The most frequently used oxidation process 
in industrial wastewater treatment is treatment 
with gaseous ozone. The ozone molecules react 
selectively with certain functional groups of 
the wastewater matrix but they also decompose to 
form hydroxyl radicals, which oxidise wastewater 
components less selectively and have a higher 

oxidation potential. Ozone processes are widely 
used in the pharmaceutical industry, for example for 
the targeted removal of antibiotics from wastewater 
streams [70] .

As an alternative to ozonation, advanced oxida-
tion processes are increasingly being used. These 
are mainly aimed at the formation of non-selectively 
reacting hydroxyl radicals and are intended to reduce 
the formation of problematic oxidation products. 
There is a wide range of tried-and-tested processes 
available, from homogeneous to heterogeneously 
catalysed reactions. The catalysts used are usually 
transition metals, while an external energy source, 
such as UV radiation, can also be deployed. Common 
advanced oxidation processes for wastewater treat-
ment include [71, 72]:
• Combination of ozone and hydrogen peroxide
• (Photo) Fenton process with iron salt as catalyst
• Electro-oxidation
• TiO2 photocatalysis (currently at pilot scale) 



38 | 3. Pharmaceutical industry

CASE STUDY: Pharmaceutical industry in India

Membrane filtration for recirculation  
of biopharmaceutical wastewater up  
to zero liquid discharge (ZLD) standards

Background
A global biotechnology company was looking for 
a reliable and efficient wastewater treatment system 
for its newly constructed industrial enzyme and 
microorganism manufacturing plant near Mumbai, 
India.

Special challenge/problem
Wastewater from biotechnological production 
processes usually has a high, easily degrad-
able organic load and may also contain auxiliary 
substances (e.g. precipitants, solvents or chemical 
inactivators). For this reason, the plant operator 
initially considered biological treatment for the puri-
fication of its wastewater streams, followed by 
two-stage membrane filtration (ultrafiltration and 
reverse osmosis). However, given the specific condi-
tions on site, this process option was likely to cause 
the following operational problems:

• Sludge discharge from the biological stage and 
correspondingly costly pre-treatment for the ultra-
filtration, especially if suspended solids are 
present

• The need for large quantities of backwash water 
for the membrane systems and the additional 
hydraulic load on the system associated with 
the backwash water

• High consumption of chemicals and high space 
requirements for the combination of processes

In view of these challenges, the operator was inter-
ested in identifying a wastewater treatment solution 
that was as fit for purpose and cost-effective as 
possible. The most important goal was to compre-
hensively treat all wastewater streams in order to 
comply with the zero liquid discharge (ZLD) model 
often required in India and to completely recycle or 
reuse treated water .

Figure 1: Schematic representation of the process flow for the SUFRO® process



Figure 2: 8.3 m³/h SUFRO® plant near Mumbai, India – Biological cleaning (left) Reverse osmosis (centre) Secondary clarifier  
and ultrafiltration tank (right)

Solution
A.T.E. HUBER Envirotech (AHET) worked closely with 
the client to develop and propose the following tech-
nological solution: its biological treatment system 
using SUFRO® technology. The system includes 
Biomem membrane filtration from HUBER SE – 
a submerged and negative pressure ultrafiltration 
membrane laminate with a pore size of 38 nm rather 
than conventional positive-pressure ultrafiltration – 
followed by a reverse osmosis system (Fig 1).

Results
A biological wastewater treatment plant based on 
SUFRO® technology with a capacity equivalent to 
8.3 m³/h was planned, installed and commissioned by 
AHET.

Its design and mode of operation make Biomem 
membrane filtration much more robust with regard 
to increased levels of suspended solids in the feed 
than conventional pressure ultrafiltration. Customary 
pre-treatment by means of pressure sand filters, acti-
vated carbon filters or basket filters is therefore not 
required. The biomass in the secondary sedimenta-
tion overflow is effectively retained in the membrane 
tank and returned to the aeration tank, preventing 
the biomass from being washed out. The hydraulic 
load of the biological treatment is not increased by 
the occurrence of backwash water, as this is collected 

in the membrane tank. Membrane backwashing also 
uses fewer chemicals and water than conventional 
processes. The ultrafiltration permeate is fed directly 
into a three-stage reverse osmosis process without 
additional pre-treatment. With the process combi-
nation, the COD content can be reduced from up to 
1,200 mg/l to below 75 mg/l, while suspended solids 
are simultaneously brought to a non-detectable level 
(Fig. 1). The high quality of the treated wastewater 
makes it possible to reuse up to 90% of it as cooling 
water in the production plant. 

Contribution of the technology provided
The plant that has been constructed is particularly 
robust (for example, in dealing with high concen-
trations of solids) and easy to operate. The fact that 
additional pre-treatment steps are not needed makes 
the system a very compact solution for water reuse 
up to zero liquid discharge (ZLD) levels. The highly 
efficient membrane cleaning minimises the quantities 
of water and chemicals required. 

3. Pharmaceutical industry | 39



40 | 4. Mining

4 MINING



4. Mining | 41

Country-specific 
information
India
India has extensive mineral deposits and a corre-
spondingly well-developed mining industry. This 
has established itself primarily in the north-east of 
the country (states of Jharkhand, West Bengal and 
Orissa). The main resources involved consist of coal 
as an energy source, iron ore for steel production, 
and bauxite, from which aluminium is extracted 
(Figure 1). India’s mining sector grew by 3.6% in 
2019. Its growth is closely linked to the develop-
ment of downstream industries. The fastest-growing 
sector is the extraction of iron ore, which is used 

in the construction, infrastructure and automotive 
industries. 

85% of the Indian mining industry is state-owned 
(for example, by the National Mineral Development 
Corporation, Vedanta, Hinalco Industries), especially 
in the coal mining sector. However, national and 
international private companies are also active in 
the extraction of metallic resources [75]. Depending 
on the sector, the state permits up to 100% foreign 
investment without further review and grants leases 
with a term of 20–30 years. The National Mineral 
Policy adopted in 2019 is also aimed at ensuring 
regulation, transparency and sustainability in India’s 
mining sector. The national environmental guide-
lines do not specifically mention mining but call for 
the development and implementation of progressive 
plans for orderly mine closures [73, 76] .



 

42 | 4. Mining

MENA
The mining industry within the MENA region is domi-
nated by the extraction of non-metallic resources. 
The main raw material involved is undoubtedly 
phosphate rock, which is in high demand worldwide 
for fertiliser production. The main phosphate producer 
in the region is Morocco. The country is the world’s 
third-largest producer and around 75% of global 
phosphorus reserves are located within the country. 
The phosphate mines are operated by the state-
owned company OCP (Office Chérifien des Phos-
phates). Depending on the estimates used, the sector 
represents approximately 7% of Morocco’s GDP [77] 
Phosphate mineral is also the most important resource 
mined in Tunisia (by the state-owned ‘Chimique de 
Tunisie’ company) and Jordan (by the partly privatised 
‘Jordan Phosphate Mines’), alongside other non-me-
tallic raw materials, such as potassium salts and 
gypsum. However, mining is not one of the strongest 
industries in these countries overall [78] .

The Egyptian mining industry is concentrated in 
the Eastern Desert and the Sinai Peninsula, where 
coal and metal ores are the main resources mined. As 
well as gold, tantalite is a major raw material (Egypt 
being the fourth-largest producer worldwide). This 
metal is used as a storage medium in the electronics 
industry. As shown by its relaxation of the conditions 
for foreign investors in early 2020, the government 
aims to encourage further development and exploita-
tion of the resources [79] .

Industry and 
wastewater 
generation
The mining industry includes the development, 
extraction and processing of mineral resources, such 
as metallic raw materials, fossil fuels and minerals. 
Raw materials can be extracted by means of opencast 
mining (e.g. phosphate, gold, iron ore) or by deep 
mining (e.g. coal). In most cases, the extracted rock 
is first mechanically crushed and the final material is 
then separated either mechanically (by flotation or 
magnetic separation) or chemically (by leaching and 
precipitation). Environmental relevance is a global 
issue in this field. In addition to the large amount 
of land required, key factors in this regard include 
the large quantities of water used and the potential 
release of environmentally harmful substances into 
the air and water.

In mining, fresh water is mainly used for 
the following purposes:
• For conveying raw materials in the form of slurries 
[...]
paper consumption in the country is low by inter-
national standards – but with rising income levels, 
higher literacy rates and growing newspaper circu-
lation, a strong increase is expected in the coming 
years [163, 164, 165] .

The main cost factor in paper production (consti-
tuting approximately 50% of production costs) is 
the raw material required. Of India’s 3.3 million-km² 
land area, only about 0.7 million km² is forested and, 
in view of tightening restrictions on land clearing, 
wood is a very limited resource in India. The lack of 

availability of cheap, suitable raw materials along 
with competition from imported products therefore 
presents a major challenge for the national paper 
industry. Consequently, the focus is increasingly 
shifting towards alternative raw materials, with 
30–40% of paper still made from wood fibre, 50–60% 
from recycled recovered paper and 15–25% from 
agricultural residues [163, 166, 167] .

The Indian paper industry is dominated by small 
and medium-sized units, some of which are in consid-
erable need of modernisation to meet today’s stan-
dards of productivity, energy efficiency and environ-
mental protection. India’s Central Pollution Control 
Board has classified paper manufacturing as a partic-
ularly polluting industrial sector and has enacted 
a series of measures since 2015 to improve indus-
trial water protection. For example, paper mills are 
required to develop an environmental management 
plan and demonstrate proper wastewater treatment. 
ZLD regulations for wastewater-free disposal apply 
specifically to black liquor [164, 165]. Uncertainties still 
exist, however, with regard to the technical imple-
mentation and the handling of the concentrates that 
are generated.



Egypt

Jordan

India

14,961 660

54

of which 
is packaging material: 7,603
is printing and writing paper: 6,180
are household and sanitary products: 200
are other types: 978

of which 
is packaging material: 390
is printing and writing paper: 150
are household and sanitary products: 90
are other types: 30

of which 
is packaging material: 3
is printing and writing paper: 3
are household and sanitary products: 47

Tunisia

188
of which 
is packaging material: 129
is printing and writing paper: 14
are household and sanitary products: 45

Morocco

156
of which 
is packaging material: 92
is printing and writing paper: 34
are household and sanitary products: 30

86 | 8. Paper and pulp industry

Annual
paper production

Figure 1: Annual produc-
tion (in 1,000 tonnes(t)) of 
paper and paper products 
and their breakdown 
into product categories, 
shown for five sample 
countries in comparison 
(in 2017) [171]

MENA
Paper manufacturing is a niche market in the MENA 
region and almost all of the countries there are net 
importers of fibres and paper products [168, 169, 170] . 
The main reason for this is the limited availability of 
raw materials: Depending on the country and region, 
forest cover is typically in the range of less than 
5%, so wood fibres have to be imported for paper 
production. As a result, some countries have focused 
on processing alternative fibres, such as bagasse and 
rice straw as a much-used fibre resource in Egypt. 
The main raw material for paper production in 
the MENA region is still recycled recovered paper.

A high proportion of the paper products manufac-
tured is used for packaging purposes, for example as 
cardboard or packaging paper (Figure 1) [171]. The rest 
of the output is used firstly for writing and printing 

paper and secondly for household and sanitary 
products, in varying proportions depending on 
the country concerned. An exception here is Jordan, 
where the manufacture of household and sanitary 
products has accounted for by far the largest share of 
paper production in recent years.

The regional paper industry is generally character-
ised by outdated production sites and low production 
volumes. In Egypt in particular, the industry is heavily 
dominated by state-owned enterprises that fail to 
exploit existing production capacities. To stimulate 
the industry, an improvement in recovered paper 
recycling would be necessary in the medium term 
to increase the availability of raw materials locally. 
Potential opportunities could also result from focusing 
on activities that offer greater added value and invest-
ment in modern production technologies [170, 172] .



 

8. Paper and pulp industry | 87

Industry and 
wastewater 
generation
Pulp is made from cellulose-containing materials – 
usually wood or other vegetable raw materials, such 
as bagasse, straw or cotton stalks. The processing 
of recovered paper as a raw material is also gaining 
increasing momentum in the paper industry. Pulp 
production includes the mechanical comminution 
and chemical pulping of the cellulose by-products, 
for instance lignin and hemicellulose. In 95% of 
global pulp production, pulping is carried out using 
the sulphate process by boiling with alkaline sodium 
sulphide solution at elevated pressure. The pulp is 
then washed and, if necessary, bleached. If recovered 
paper fibres are used, chemical pulping is not neces-
sary. The recovered paper is disintegrated in drums 
after removal of non-paper components before 
the recovered paper fibres are sorted and fraction-
ated. In the production of graphic papers, ink has 
to be removed by flotation (‘de-inking’) or washing 

(wash ‘de-inking’). In paper mills, the pulp is further 
processed – possibly with the addition of fillers, 
glue or pigments – into paper, board and cardboard. 
Paper webs are produced by dewatering the paper 
pulp in paper machine screens, presses and thermal 
dryers [173, 174] .

Water serves as the most important solvent and 
transport medium in pulp and paper production, and 
is also used for cooling, cleaning and steam genera-
tion. The state of the art today involves the recycling 
of process water to the greatest degree possible – 
with or without an internal recirculating water 
purification system – before disposal. The effective 
water consumption of the entire paper production 
process is in the range of 0–100 m³ per t of paper 
and is significantly influenced by raw material quality, 
product requirements and technical conditions 
(e.g. corrosion, concentration and precipitation). 
The wastewater from paper production is polluted 
with COD loads of >1,000–20,000 mg/l and high 
amounts of filterable substances due to frequent 
recirculation (Table 1). Wastewater from upstream 
pulp production is particularly problematic, as it 
brings with it approximately 50% of the residual 
substances from pulping. They therefore differ 

Wastewater Filterable  COD Phosphorus Nitrogen AOX Process intensity substances  [kg/t] [g/t] [g/t] [kg/t][m³/t] (FS) [kg/t] 

Pulp production  20–90 5–30 0.2–5 10–40 50–500 50–200(sulphate comp.)

Pulp production  20–80 20–70 0.5–6 10–200 100–2,000 0–400(sulphite processing)

Pulp production  10–20 1–15 0.1–1 2–10 40–200 0–5(mechanical)

Paper preparation  1–30 0.5–4 0.1–2 1–20 10–200 0.3–1for recycling

Paper production 3–20 0.2–2 0.02–1 0–10 0–100 n.a.

Production of speciality papers 10–50 0.5–7 0.1–2 0–60 0–500 n.a.

Table 1: Typical concentrations of contaminants in wastewater from the pulp and paper industry [179], with further information in [22]



fundamentally in quantity and composition from 
the wastewater derived from paper production. 
The cooking liquor from chemical pulping is the most 
polluted process water and is normally evaporated 
and incinerated. In addition, polluted wastewater 
is produced during bleaching and decolourising of 
the fibres [175, 176, 177] .

Wastewater streams 
and characteristics
Pulp production
Cooking liquor and condensate
The process water produced during chemical 
pulping is known as cooking liquor (in the widely 
used sulphate process) or cooking acid (in the less 
common sulphite process). Nowadays, it is usually 
thickened and burned in recovery plants. The evapo-
ration condensates contain soluble plant components 
and insoluble fine particles as well as the chemical 
additives used. The most problematic contaminants 
are the lignin compounds, which have low biode-
gradability, and other organic compounds such as 
saccharides, fatty acids and resin acids [22, 174] .

Bleachery wastewater
Pulp is traditionally bleached by the application 
of elemental chlorine or chlorine compounds. 
The resulting oxidation products, e.g. chlorinated 
acids and phenols, are highly toxic and persistent. 
For this reason, the use of elemental chlorine is now 
avoided as much as possible. The main problem 
associated with bleachery wastewater – namely its 
toxicity and the low biodegradability of its constit-
uents – is significantly reduced when elementally 
chlorine-free and totally chlorine-free processes are 
used. Based on the state of the art, chlorine dioxide, 
hydrosulphite, ozone and hydrogen peroxide are 
the preferred bleaching agents today. In the reducing 
process with hydrosulphite, no substances are trans-
ferred into the solution, making it wastewater-free. 
In oxidation bleaching with hydrogen peroxide, on 
the other hand, soluble oxidation products can be 
formed and end up in the wastewater [173, 174] .

Paper production
Wastewater from paper production is usually low 
in concentration and non-toxic. The low level of 
pollution is due to the fact that the raw materials 
deployed are insoluble in water and only a few 
water-soluble additives are used. The main contam-
inants consist of residues from pulp, wood pulp 

or recovered paper that are 
not retained in the paper 
machine screen, e.g. filterable 
substances and COD (some 
of which is difficult to break 
down). The organic matter in 
wastewater consists of 30–60% 
carbohydrates, as well as lignin 
compounds and degradation 
products. The BOD5:COD 
ratio in untreated paper mill 
effluent is typically between 
0.3 and 0.6, with 0.5 as 
a typical value. The presence 
of surface-active production 
additives (e.g. defoamers, 
pulp deaerators), which can 
influence or interfere with 
wastewater treatment, can be 
problematic [22] .

88 | 8. Paper and pulp industry



Treatment 
processes
Process selection and stages
Wastewater treatment in the pulp and paper industry 
is primarily concerned with removing solids and 
organic loads. Typical treatment consists of mechan-
ical pre-treatment – mainly for solids separation – 
and a biological stage. Physico-chemical processes 
are used if the wastewater contains substances that 
have low biodegradability, or if improvements in COD 
reduction or more extensive solids retention need to 
be achieved.

Pre-treatment
If wastewater flows occur at irregular intervals, 
adequately dimensioned equalisation tanks are 
installed upstream of the wastewater treatment 
facility. Mechanical pre-treatment is primarily used 
to separate solids, especially cellulose fibres, from 
process water streams and wastewater streams. 
The following processes are usually used, often with 
the addition of flocculants:
• Sedimentation
• Flotation, usually dissolved air flotation
• Filtration, usually disc filters

Since the suspended substances consist of compar-
atively small and light particles, an upper limit of 
1–1.5 m³/m³/h is usually set for the surface feed 
in the sedimentation process. This results in long 
retention times and, in conjunction with the high 
temperatures, the risk of anaerobic decomposition in 
the sedimentation tank [22, 179]. In the case of indi-
vidual substance flows, e.g. vapour condensates from 
the sulphite process, additional partial flow treat-
ment is necessary before they are discharged into 
the wastewater treatment system.

Biological cleaning
Both pulp and paper mill effluents often contain 
an imbalanced mix of nutrients, as the degradable 
compounds involved are mainly carbohydrates, while 
nitrogen (N) and phosphorus (P) concentrations are 
low. For this reason, it is often necessary to dose 

nutrients in such a way that a BOD5:N:P ratio of 
around 100:5:1 is achieved. In addition to the lack of 
nutrients, one of the main problems with biological 
treatment can be the insufficient microbiological 
degradation of individual wastewater constituents. 
Lignin, for example, forms about 50% of the cellulose 
by-products in wood and is only metabolised very 
slowly by microorganisms.

Aerobic and anaerobic processes are generally 
used for treatment. The most commonly used 
aerobic process is the single-stage or multi-stage 
activated sludge process, which is sometimes also 
implemented in a membrane bioreactor format 
for improved retention of solids. However, biofilm 
systems, such as submerged biofilters or trickling 
filter systems, are also used. Anaerobic reactors 
are increasingly utilised for wastewater treatment 
from paper production using recovered paper due 
to the high specific COD loads involved. Anaerobic 
cleaning is mostly carried out in UASB (upflow anaer-
obic sludge blanket) or EGSB (expanded granular 
sludge blanket) reactors with high COD volumetric 
loads [173, 180]. The biogas produced can be used to 
generate electricity.

Production-integrated measures
In both pulp and paper production, in-house 
measures can be effective in significantly reducing 
the wastewater volume and emission load. They can 
be seen as a prerequisite for subsequent measures 
aimed at largely eliminating residual wastewater 
pollution. Measures integrated into the production 
process can significantly reduce water consump-
tion in paper production, for example from 100 m³ 
to <10 m³ per t of paper. Especially in recovered 
paper processing mills with very high COD loads in 
the process water, the water cycles can thereby be 
closed off to a substantial degree even to the extent 
of achieving wastewater-free (ZLD) operations. 
Although the concentration of pollutants increases 
significantly with increasing water reuse, the overall 
pollution load can thereby be minimised [22]. In pulp 
and paper production nowadays, there are a large 
number of production-integrated optimisations that 
are considered state of the art [22] and that should 
always be tried before treating the entire wastewater 
stream. 

8. Paper and pulp industry | 89



 

90 | 9. Landfill sites

9 LANDFILL

SITES



9. Landfill sites | 91

Country-specific 
information
India
High population growth and rapid urbanisation 
have posed major challenges to India’s management 
waste over recent decades. 377 million of the coun-
try’s 1.334 billion inhabitants live in urban areas 
and generate 62 million tonnes of municipal waste 
annually [181]. The amount of waste is increasing by 
about 5% per year. A particularly large amount of 
municipal waste is generated in the densely popu-
lated regions of India, such as Maharashtra, Uttar 
Pradesh, Tamil Nadu and West Bengal. According to 
estimates, approximately 40% of the waste comprises 
biologically recyclable materials while 20% consists 
of recyclable material [182]. Organic waste comes 
mainly from private households, although here, too, 
the consumption of packaged goods is increasing 
and with it the proportion of plastic, paper, glass 
and metal waste. An important role is also played 
by the approximately 5 million tonnes of electrical 
goods that are disposed of as waste annually in India, 
as well as construction waste, which, depending on 
the estimate, accounts for up to 30% of the total 
waste generated [181, 182, 183] .

In India, local authorities are responsible for 
organising waste management. They are governed by 
the waste disposal and handling regulations issued 
by the Ministry of Environment and last revised in 

2016. However, many municipalities face financial 
difficulties when it comes to maintaining a functioning 
waste management system. Of the costs incurred, 
90% goes on the collection and transport of waste, 
leaving hardly any budget for proper processing or 
landfilling. In practice, 70% of all municipal waste is 